

TEST REPORT

<b>Name of Sample</b>	MVG1073	<b>Shape of Sample</b>	400*1200mm
<b>Classification</b>	(UNE-EN-14411): Group B3. Anex L		
Results of Inspection			

Test Description	Standard	Test Value
<b>Water Absorbtion</b>	UNE-EN-ISO 10545-3	E>10%
<b>Breaking Strength (N)</b>	UNE-EN-ISO 10545-4	1100
<b>Modulus of rupture (N/mm<sup>2</sup>)</b>	UNE-EN-ISO 10545-4	20
<b>Resistance to deep abrasion (mm<sup>2</sup>)</b>	UNE-EN-ISO 10545-6	
<b>Abrasion Resistance</b>	UNE-EN-ISO 10545-7	
<b>Thermal Shock Resistance</b>	UNE-EN-ISO 10545-9	
<b>Resistance to Crazing</b>	UNE-EN-ISO 10545-11	o.k.
<b>Chemical Resistance</b>		
Household Chemicals	UNE-EN-ISO 10545-13	A
Swimming Pool Salts	UNE-EN-ISO 10545-13	A
Citric Acid	UNE-EN-ISO 10545-13	LA
Lactic Acid	UNE-EN-ISO 10545-13	
Hydrochloric Acid Low Concentrations	UNE-EN-ISO 10545-13	LA
Hydrochloric Acid High Concentrations	UNE-EN-ISO 10545-13	
Potassium Hydroxide Low Concentrations	UNE-EN-ISO 10545-13	LA
Potassium Hydroxide High Concentrations	UNE-EN-ISO 10545-13	
<b>Resistance to Staining</b>		
Fe2O3/ Cr2O3	UNE-EN-ISO 10545-14	Class 5
Iodine/ Alccohol Solution	UNE-EN-ISO 10545-14	Class 5
Light Oil	UNE-EN-ISO 10545-14	Class 5
<b>Slip Resistance</b>	UNE-41901:2017 EX	